Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2402 MHz, PRBS9, 2-DH5, P = max
2023-04-06

lower bandedge

Index 25
RadilMation
e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak

o RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3808 GHz 52.03 dBuV/m 74 dBuVim -21.97 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.3808 GHz 43.82 dBuV/m 54 dBpV/m -10.18 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH
Godson Offorji

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck HWRD 650

3m

Mode: Tx; BT 5.3, 2402 MHz, PRBS9, 2-DH5, P = max
Test Date: 2023-04-11
Note: EUT Hor

e FCC 15.209 AV

100

e FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Average

e RSS-GENAV  csmmmme RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

Index 39

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1MHz, Vertical Max Peak

90

80

70

60

Electrical Field (dBuV/m)

20

8G 10G 12G 14G 16G 18G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
12.009 GHz 38.52 dBpV/m 74 dBpV/m -35.48 dB Pass Vertical
17.783 GHz 43.32 dBuV/m 74 dBpV/m -30.68 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
12.009 GHz 30.85 dBpV/m 54 dBuV/m -23.15dB Pass Vertical
17.783 GHz 32.07 dBpV/m 54 dBuV/m -21.93 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

80

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Amplifier Research AT4560

3m

Tx; BT 5.3, 2402 MHz, PRBS9, 2-DH5, P = max
2023-04-11

EUT Hor

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Peak

Index 51

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

75

70

Electrical Field (dBuV/m)

T
200G 21G 2G 23G 4G

18G 19G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
21.319 GHz 47.07 dBuV/m 74 dBpV/m -26.93 dB Pass
Frequency Average Average Limit Average Difference Average Status
21.319 GHz 35.37 dBpV/m 54 dBpV/m -18.63 dB Pass

25G

265G

Polarization
Vertical

Polarization
Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Peak

75

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2402 MHz, PRBS9, 3-DH5, P = max
2023-04-06

EUT Hor

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

Index 32

Radilfation

RBW: 1 MHz, Horizontal Max Average

70

— e — Xe

Electrical Field (dBuV/m)

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
4.8039 GHz 40.75 dBuV/m 74 dBpV/m -33.25dB Pass
Frequency Average Average Limit Average Difference Average Status
4.8039 GHz 34.86 dBpV/m 54 dBuV/m -19.14 dB Pass

Polarization
Vertical

Polarization
Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2402 MHz, PRBS9, 3-DH5, P = max
2023-04-05

lower bandedge

Index 22
RadiMation
e FCC 15209AV cmmmmms FCC 15209 PK cmmmmms RSS-GeNAV  cmmmmms RSS-Gen PK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak

o RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3699 GHz 53.99 dBpV/m 74 dBpV/m -20.01 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.3699 GHz 42.33 dBuV/m 54 dBpV/m -11.67 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH
Godson Offorji

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck HWRD 650

3m

Mode: Tx; BT 5.3, 2402 MHz, PRBS9, 3-DH5, P = max
Test Date: 2023-04-11
Note: EUT Hor
Index 34
RadilMation
s FCC 15.209AV  cmmmmme FCC 15209PK  cmmmmms RSS-GeNAV  cssmmme RSS-GenPK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak

100 RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak
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8G 10G 122G 14G 16G 18G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
12.01 GHz 42.92 dBuV/m 74 dBuVim -31.08 dB Pass Vertical
17.783 GHz 43.8 dBuV/m 74 dBuVim -30.2dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
12.01 GHz 32.68 dBpV/m 54 dBuV/m -21.32 dB Pass Vertical
17.783 GHz 32.36 dBuV/m 54 dBuV/im -21.64 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

80

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Amplifier Research AT4560

3m

Tx; BT 5.3, 2402 MHz, PRBS9, 3-DH5, P = max
2023-04-11

EUT Hor

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Peak

Index 50

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

75

70

Electrical Field (dBuV/m)

18G 19G 20G 21G 2G 23G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
18.128 GHz 48.08 dBuV/m 74 dBpV/m -25.92 dB Pass
Frequency Average Average Limit Average Difference Average Status
18.128 GHz 36.91 dBpV/m 54 dBpV/m -17.09 dB Pass

25G

265G

Polarization
Horizontal

Polarization
Horizontal

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

RBW: 120 kHz, Horizontal Max Peak

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43095

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 3.3 VDC
Schwarzbeck VULB 9168

3m

Tx; BT 5.3, 2441 MHz, PRBS9, DH5, P = max

2023-03-10

RBW: 120 kHz, Vertical Max Peak

Index 12

Radilfation

70

Electrical Field (dBpuV/m)

100M 200 M 300 M

Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2302-1881

u-blox AG

Host-based multiradio module

MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC

Antenna: Schwarzbeck BBHA 9120B

Measurement distance: 3m

Mode: Tx; BT 5.3, 2441 MHz, PRBS9, DH5, P = max
Test Date: 2023-04-05

Note: EUT Hor

e FCC 15209AV s FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Peak

100

Index 21
RadiMation

RBW: 1 MHz, Both Max Average RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

90
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40

Electrical Field (dBuV/m)

30

Mj-wm"
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20

1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.4401 GHz 36.14 dBpV/m 74 dBpV/m -37.86 dB Pass Vertical
2.2816 GHz 44.26 dBuV/m 74 dBuV/m -29.74 dB Pass Vertical
2.3211 GHz 44.98 dBuV/m 74 dBpV/m -29.02 dB Pass Vertical
2.3615 GHz 43.81 dBuV/m 74 dBpV/m -30.19 dB Pass Vertical
4.882 GHz 41.12 dBuV/m 74 dBuV/m -32.88 dB Pass Vertical
7.3233 GHz 47.21 dBuV/m 74 dBpV/m -26.79 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
1.4401 GHz 30.85 dBpV/m 54 dBpV/m -23.15dB Pass Vertical
2.2816 GHz 35.04 dBpV/m 54 dBpV/m -18.96 dB Pass Vertical
2.3211 GHz 35.8 dBuV/m 54 dBuV/m -18.2dB Pass Vertical
2.3615 GHz 35.77 dBpV/m 54 dBpV/m -18.23 dB Pass Vertical
4.882 GHz 37.59 dBpV/m 54 dBpV/m -16.41 dB Pass Vertical
7.3233 GHz 43.33 dBuV/m 54 dBuV/m -10.67 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209 AV

100

e FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Average

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck HWRD 650

3m

Tx; BT 5.3, 2441 MHz, PRBS9, DH5, P = max
2023-04-11

EUT Hor

e RSS-GENAV  csmmmme RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

Index 41

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1MHz, Vertical Max Peak

90

80

70

60

50

Electrical Field (dBuV/m)
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8G 10G 12G 14G 16G 18G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
12.205 GHz 42.25 dBuV/m 74 dBpV/m -31.75 dB Pass Vertical
17.786 GHz 43.73 dBuV/m 74 dBpV/m -30.27 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
12.205 GHz 35.21 dBpV/m 54 dBuV/m -18.79 dB Pass Vertical
17.786 GHz 32.25 dBpV/m 54 dBpV/m -21.75 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

80

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Amplifier Research AT4560

3m

Tx; BT 5.3, 2441 MHz, PRBS9, DH5, P = max
2023-04-11

EUT Hor

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Peak

Index 48

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

75

70

Electrical Field (dBuV/m)

18G 19G 20G 21G 2G 23G 24G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.053 GHz 45.4 dBpV/m 74 dBpV/m -28.6 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.053 GHz 38.23 dBpV/m 54 dBpV/m -15.77 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2441 MHz, PRBS9, 2-DH5, P = max
2023-04-06

EUT Hor

Index 28
RadiMation
emmmms FCC 15209AV  emmmme FCC 15.209 PK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average
100 RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
90
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20 L
104-
N
1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.44 GHz 35.33 dBpV/m 74 dBpV/m -38.67 dB Pass Vertical
4.8821 GHz 41.54 dBuV/m 74 dBpV/m -32.46 dB Pass Vertical
7.3231 GHz 48.28 dBuV/m 74 dBuV/m -25.72 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
1.44 GHz 28.33 dBuV/m 54 dBpV/m -25.67 dB Pass Vertical
4.8821 GHz 34.98 dBpV/m 54 dBpV/m -19.02 dB Pass Vertical
7.3231 GHz 41.89 dBuV/m 54 dBuV/m -12.11 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH
Godson Offorji

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck HWRD 650

3m

Mode: Tx; BT 5.3, 2441 MHz, PRBS9, 2-DH5, P = max
Test Date: 2023-04-11
Note: EUT Hor

e FCC 15.209 AV

100

e FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Average

e RSS-GENAV  csmmmme RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

Index 38

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1MHz, Vertical Max Peak

90

80

70

60

Electrical Field (dBuV/m)

TR HBRITER VRS S Tl s L

Y Ndinkado

20

8G

10G 122G 14G

Frequency (Hz)

16G

18G

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
12.204 GHz 41.94 dBuV/m 74 dBuV/m -32.06 dB Pass Vertical
17.783 GHz 43.08 dBuV/m 74 dBpV/m -30.92 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
12.204 GHz 33.65 dBpV/m 54 dBuV/m -20.35dB Pass Vertical
17.783 GHz 32.78 dBpuV/m 54 dBuV/m -21.22 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

80

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Amplifier Research AT4560

3m

Tx; BT 5.3, 2441 MHz, PRBS9, 2-DH5, P = max
2023-04-11

EUT Hor

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Peak

Index 46

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

75

70

Electrical Field (dBuV/m)

18G 19G 20G 21G 2G 23G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
18.11 GHz 48.06 dBuV/m 74 dBpV/m -25.94 dB Pass
Frequency Average Average Limit Average Difference Average Status
18.11 GHz 36.76 dBpV/m 54 dBpV/m -17.24 dB Pass

25G

265G

Polarization
Vertical

Polarization
Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2441 MHz, PRBS9, 3-DH5, P = max
2023-04-06

EUT Hor

Index 29
RadiMation
emmmms FCC 15209AV  emmmme FCC 15.209 PK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

100 RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

90

80 L

704

60 L
g F
= - ——— e  e—— - - —
g 50+ .
é ot - M*WWW !

: 3 T e

o I .

20 L

104-

N

1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.4401 GHz 34.76 dBpV/m 74 dBpV/m -39.24 dB Pass Vertical
4.8824 GHz 39.42 dBpV/m 74 dBpV/m -34.58 dB Pass Vertical
7.3228 GHz 48.15 dBuV/m 74 dBuV/m -25.85 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
1.4401 GHz 28.54 dBuV/m 54 dBpV/m -25.46 dB Pass Vertical
4.8824 GHz 32.6 dBpyV/m 54 dBpV/m -21.4 dB Pass Vertical
7.3228 GHz 43.28 dBuV/m 54 dBuV/m -10.72 dB Pass Horizontal
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH
Godson Offorji

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck HWRD 650

3m

Mode: Tx; BT 5.3, 2441 MHz, PRBS9, 3-DH5, P = max
Test Date: 2023-04-11
Note: EUT Hor

e FCC 15.209 AV

100

e FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Average

e RSS-GENAV  csmmmme RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

Index 35

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1MHz, Vertical Max Peak

90

80

70

60

50

Electrical Field (dBuV/m)

20

8G

10G

122G

Frequency (Hz)

14G

16G

18G

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
12.206 GHz 39.58 dBuV/m 74 dBuV/m -34.42 dB Pass Vertical
17.839 GHz 43.43 dBuV/m 74 dBuV/m -30.57 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
12.206 GHz 31.6 dBuV/m 54 dBuV/m -22.4 dB Pass Vertical
17.839 GHz 32.54 dBpV/m 54 dBuV/m -21.46 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

80

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Amplifier Research AT4560

3m

Tx; BT 5.3, 2441 MHz, PRBS9, 3-DH5, P = max
2023-04-11

EUT Hor

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Peak

Index 47

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

75

70

Electrical Field (dBuV/m)

18G 19G 20G 21G 2G 23G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
18.135 GHz 48.31 dBuV/m 74 dBpV/m -25.69 dB Pass
Frequency Average Average Limit Average Difference Average Status
18.135 GHz 36.27 dBpV/m 54 dBpV/m -17.73 dB Pass

25G

265G

Polarization
Vertical

Polarization
Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

RBW: 120 kHz, Horizontal Max Peak

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43095

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 3.3 VDC
Schwarzbeck VULB 9168

3m

Tx; BT 5.3, 2480 MHz, PRBS9, DH5, P = max

2023-03-10

RBW: 120 kHz, Vertical Max Peak

Index 13

Radilfation

70

Electrical Field (dBpuV/m)

100M 200 M 300 M

Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15209AV  emmmmme FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Average

75

GOM-2302-1881

u-blox AG

Host-based multiradio module

MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC

Schwarzbeck BBHA 9120B
3m
Tx; BT 5.3, 2480 MHz, PRBS9, DH5, P = max
2023-04-05
EUT Hor
Index 20
Radilation

o RSS-GENAV  cmmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

70

—— e  cm— Xo -

45

Electrical Field (dBuV/m)

25

8
o lllllg:’—-ll TT T T L L L TT T T[T T T T[T T T T [TTT

1 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.28 GHz 42.08 dBuV/m 74 dBuV/m -31.92 dB Pass Vertical
1.44 GHz 38.59 dBuV/m 74 dBuV/m -35.41 dB Pass Vertical
4.96 GHz 40.98 dBuV/m 74 dBuV/m -33.02 dB Pass Vertical
7.44 GHz 48.56 dBuV/m 74 dBuV/m -25.44 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
1.28 GHz 37.34 dBpV/m 54 dBuV/m -16.66 dB Pass Vertical
1.44 GHz 31.48 dBpV/m 54 dBuV/m -22.52 dB Pass Vertical
4.96 GHz 32.85 dBuV/m 54 dBuV/m -21.15dB Pass Vertical
7.44 GHz 45.15 dBuV/m 54 dBuV/m -8.85dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209AV  commmmm FCC 15.209PK e RSS-GeNAV  cmmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

85

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2480 MHz, PRBS9, DH5, P = max
2023-04-05

upper bandedge

Index 19
RadilMation
RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Both Max Average

— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average

75

70

Electrical Field (dBpuV/m)

V"'Fl b AL L F"’"'\
o it 4l i

AT 1Y Yy lmtr -1..'”‘"‘.\",,'1“: i !

2483G 249G 2492G 244G 2496 G 248G 25G

Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:

Applicant:

Model Description:

Model:

Test Sample ID:

Test Site:
Operator:

Measurement software:
Test Conditions:

GOM-2302-1881
u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH
Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC

Antenna: Schwarzbeck HWRD 650

Measurement distance: 3m

Mode: Tx; BT 5.3, 2480 MHz, PRBS9, DH5, P = max
Test Date: 2023-04-11

Note: EUT Hor

e FCC 15.209 AV

e FCC 15.209 PK

RBW: 1 MHz, Horizontal Max Average

100

e RSS-GENAV  csmmmme RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

Index 42

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1MHz, Vertical Max Peak

90

80

70

60

Electrical Field (dBuV/m)

30 ,‘L My
Eoo " Aoboriin B sni s o N st ""

20 L

104-

F

8G 10G 12G 14G 16G 18G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
12.401 GHz 42.02 dBuV/m 74 dBpV/m -31.98 dB Pass Vertical
17.815 GHz 41.86 dBuV/m 74 dBpV/m -32.14 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
12.401 GHz 34.74 dBpV/m 54 dBuV/m -19.26 dB Pass Vertical
17.815 GHz 32.72 dBpV/m 54 dBpV/m -21.28 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

80

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Amplifier Research AT4560

3m

Tx; BT 5.3, 2480 MHz, PRBS9, DH5, P = max
2023-04-11

EUT Hor

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Peak

Index 43

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

75

70

Electrical Field (dBuV/m)

18G 19G 20G 21G 2G 23G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
19.945 GHz 47.77 dBuV/m 74 dBpV/m -26.23 dB Pass
Frequency Average Average Limit Average Difference Average Status
19.945 GHz 35.36 dBpV/m 54 dBpV/m -18.64 dB Pass

25G

265G

Polarization
Vertical

Polarization
Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2302-1881

u-blox AG

Host-based multiradio module

MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; BT 5.3, 2480 MHz, PRBS9, 2-DH5, P = max
Test Date: 2023-04-06
Note: EUT Hor
Index 30
RadilMation
e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak
. RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak
= ——— e — Xe - —
704
ol
ok
T F ——— e — Xe - —
= -
A 2 d
404 Il "
- N
: i M
- W S
WM
1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.28 GHz 42.62 dBuV/m 74 dBuVim -31.38 dB Pass Vertical
4.96 GHz 43.23 dBuV/m 74 dBuVim -30.77 dB Pass Vertical
7.44 GHz 48.25 dBuV/m 74 dBuV/m -25.75 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
1.28 GHz 35.5 dBuV/m 54 dBpV/m -18.5dB Pass Vertical
4.96 GHz 36.09 dBuV/m 54 dBuV/im -17.91 dB Pass Vertical
7.44 GHz 44.69 dBuV/m 54 dBuV/m -9.31dB Pass Vertical
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number: GOM-2302-1881

Applicant: u-blox AG

Model Description: Host-based multiradio module

Model: MAYA-W276-00B

Test Sample ID: 43225

Test Site: Eurofins Product Service GmbH

Operator: Godson Offorji

Measurement software: RadiMation, version 2020.1.8

Test Conditions: Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Antenna: Schwarzbeck BBHA 9120B

Measurement distance: 3m

Mode: Tx; BT 5.3, 2480 MHz, PRBS9, 2-DH5, P = max
Test Date: 2023-04-06

Note: upper bandedge

Index 24
RadilMation
e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak
85
80
75 L
704
65 r
g
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1 60.
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45

40
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2484 G 248G 2483G 249G 2492G 2494 G 2496 G 248G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4836 GHz 54.74 dBpV/m 74 dBuV/m -19.26 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4836 GHz 44.04 dBpV/m 54 dBpV/m -9.96 dB Pass Vertical
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209 AV

100

e FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Average

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck HWRD 650

3m

Tx; BT 5.3, 2480 MHz, PRBS9, 2-DH5, P = max
2023-04-11

EUT Hor

e RSS-GENAV  csmmmme RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

Index 37

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1MHz, Vertical Max Peak

90

80

70

60

£
3 -— - - — p—
g 50
é a0
w o | T

® : A A 4 ]

20 L

0L

F

8G 10G 12G 14G 16G 18G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
12.4 GHz 40.4 dBuV/m 74 dBuV/m -33.6 dB Pass Vertical
17.792 GHz 44.73 dBuV/m 74 dBpV/m -29.27 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
12.4 GHz 32.57 dBpV/m 54 dBuV/m -21.43 dB Pass Vertical
17.792 GHz 32.69 dBpV/m 54 dBpV/m -21.31 dB Pass Horizontal

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 142 of 168



Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

80

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Amplifier Research AT4560

3m

Tx; BT 5.3, 2480 MHz, PRBS9, 2-DH5, P = max
2023-04-11

EUT Hor

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Peak

Index 45

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

75

70

Electrical Field (dBuV/m)

18G 19G 20G 21G 2G 23G 24G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
23.769 GHz 44.81 dBuV/m 74 dBpV/m -29.19 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
23.769 GHz 37.27 dBpV/m 54 dBpV/m -16.73 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

75

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2480 MHz, PRBS9, 3-DH5, P = max
2023-04-06

EUT Hor

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Horizontal Max Peak

Index 31

Radilfation

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak

70

—— e  cm— Xo -

Electrical Field (dBuV/m)

]

\ M"P

1G 2G 3G 4G 5G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
1.28 GHz 41.51 dBuV/m 74 dBpV/m -32.49 dB Pass

4.96 GHz 43.59 dBuV/m 74 dBpV/m -30.41 dB Pass

7.441 GHz 46.32 dBuV/m 74 dBuV/m -27.68 dB Pass
Frequency Average Average Limit Average Difference Average Status
1.28 GHz 35.98 dBpV/m 54 dBpV/m -18.02 dB Pass

4.96 GHz 37.68 dBpV/m 54 dBpV/m -16.32 dB Pass

7.441 GHz 39.71 dBpV/m 54 dBuV/m -14.29 dB Pass

8G

Polarization
Vertical
Vertical
Vertical

Polarization
Vertical
Vertical
Vertical
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2480 MHz, PRBS9, 3-DH5, P = max
2023-04-05

upper bandedge

Index 23
RadilMation
e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak
o RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak
ok
75 i
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S 60
@
I
8
g 55
o oy "'T'“"h 1 T U"‘"': (e A SR AL kAL bt sta kL AR AT B -‘v”’m e iyt e gy ipemmaryhen 1y T uvw“ln o e
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C RTRITASMPRY W P e e e e S Py e Y NIRRT YR SR N e
aL
oF
2484 G 2486 G 2488G 249G 2492G 2494G 2496 G 2498G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4836 GHz 57.22 dBuV/m 74 dBuVim -16.78 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4836 GHz 46.59 dBuV/m 54 dBuV/im -7.41dB Pass Vertical
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH
Godson Offorji

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Schwarzbeck HWRD 650

3m

Mode: Tx; BT 5.3, 2480 MHz, PRBS9, 3-DH5, P = max
Test Date: 2023-04-11
Note: EUT Hor

e FCC 15.209 AV

100

e FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Average

e RSS-GENAV  csmmmme RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

Index 36

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1MHz, Vertical Max Peak

90

80

70

60

Electrical Field (dBuV/m)

20

8G 10G 12G 14G 16G 18G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
12.401 GHz 40.28 dBuV/m 74 dBuV/m -33.72 dB Pass Vertical

17.815 GHz 43.35 dBuV/m 74 dBpV/m -30.65 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
12.401 GHz 30.87 dBpV/m 54 dBuV/m -23.13 dB Pass Vertical

17.815 GHz 32.21 dBpV/m 54 dBpV/m -21.79 dB Pass Horizontal

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmm RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

80

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 3.3 VDC and 1.8 VDC
Amplifier Research AT4560

3m

Tx; BT 5.3, 2480 MHz, PRBS9, 3-DH5, P = max
2023-04-11

EUT Hor

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Peak

Index 44

Radilfation

RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

75

70

Electrical Field (dBuV/m)

18G 19G 20G 21G 2G 23G 24G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.224 GHz 47.02 dBuV/m 74 dBpV/m -26.98 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.224 GHz 37.63 dBpV/m 54 dBpV/m -16.37 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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ANNEX B Transmitter spurious emissions
with Embedded antenna

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

RBW: 1 MHz, Horizontal Max Peak
75

@ FCC 15.209 PK

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH

Ibraimov Azamat

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2402 MHz, PRBS9, DH5, P = max
2023-04-24

Index 3

RadiMation
RBW: 1 MHz, Both Max Average RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

- - ° i— X - —
704
ol
of
ok
E F - - = x= - -
2 F
s ot
oM o
: “ |
35 [ Il
304 | | | B m) " M
C TP R W.
: e
254
1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.8037 GHz 41.54 dBuV/m 74 dBuV/m -32.46 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
4.8037 GHz 38.65 dBpV/m 54 dBuV/m -15.35dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number: GOM-2302-1881

Applicant: u-blox AG

Model Description: Host-based multiradio module

Model: MAYA-W276-00B

Test Sample ID: 44078

Test Site: Eurofins Product Service GmbH

Operator: Ibraimov Azamat

Measurement software: RadiMation, version 2020.1.8

Test Conditions: Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Antenna: Schwarzbeck BBHA 9120B

Measurement distance: 3m

Mode: Tx; BT 5.3, 2402 MHz, PRBS9, DH5, P = max
Test Date: 2023-04-24

Note: lower bandedge

Index 2
RadiMation
RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak

e FCC 15209AV s FCC 15209 PK  cmmmmms RSS-GenAV  csssmms RSS-GenPK
RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak

85

70

&

3

&
T { LIS I I B N N N O B
3

5
3
b

Electrical Field (dBuV/m)

YOO NGUEN T
et W

23G 232G 234G 236G 238G 24G

Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

s FCC 15.209AV  csmmms FCC 15.209 PK

RBW: 1 MHz, Horizontal Max Peak
100

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2441 MHz, PRBS9, DH5, P = max
2023-04-24

RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak

Index 20
Radilfation

RBW: 1 MHz, Horizontal Max Average

90

80

70

60

Electrical Field (dBuV/m)

20

1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.882 GHz 40.52 dBuV/m 74 dBuV/m -33.48 dB Pass Vertical
7.3228 GHz 46.8 dBuV/m 74 dBuV/m -27.2dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
4.882 GHz 37.42 dBpV/m 54 dBpV/m -16.58 dB Pass Vertical
7.3228 GHz 42.72 dBuV/m 54 dBuV/m -11.28 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2480 MHz, PRBS9, DH5, P = max
2023-04-24

Index 14
RadilMation
e FCC 15209AV cmmmms FCC 15209 PK cmmmmms RSS-GenAV e RSS-Gen PK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak
5 RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak
- ———— e emm— Xe - —

704

ol

of

ol
Er ——— e  — Xe - —
s F
Q -
= 50
8
w

wh

; | M

1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
7.44 GHz 45.94 dBuV/m 74 dBuV/m -28.06 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
7.44 GHz 40.91 dBuV/m 54 dBuV/m -13.09 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2480 MHz, PRBS9, DH5, P = max
2023-04-24

upper bandedge

Index 15
RadiMation
e FCC 15209AV s FCC 15209 PK  cmmmmms RSS-GenAV  csssmms RSS-GenPK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak
85
80
75 L
70
o L
g f
= -
Q -
2
= 60
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50
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40
- -
2484 G 2486 G 2488G 249G 242G 2494 G 2496 G 2498G 25G

Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

———— RBW: 1 MHz, Horizontal Max Peak
75

e FCC 15.209 PK

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH

Ibraimov Azamat

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2402 MHz, PRBS9, 2-DH5, P = max
2023-04-24

Index 4

Radilfation

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

70

Electrical Field (dBuV/m)

&

25

A

U

3G 4G 5G 6G

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.44 GHz 38.13 dBpV/m 74 dBuV/m -35.87 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
1.44 GHz 31.71 dBpV/m 54 dBuV/m -22.29 dB Pass Vertical

8G

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number: GOM-2302-1881

Applicant: u-blox AG

Model Description: Host-based multiradio module

Model: MAYA-W276-00B

Test Sample ID: 44078

Test Site: Eurofins Product Service GmbH

Operator: Ibraimov Azamat

Measurement software: RadiMation, version 2020.1.8

Test Conditions: Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Antenna: Schwarzbeck BBHA 9120B

Measurement distance: 3m

Mode: Tx; BT 5.3, 2402 MHz, PRBS9, 2-DH5, P = max
Test Date: 2023-04-24

Note: lower bandedge

Index 5
RadiMation
e FCC 15209AV s FCC 15209 PK  cmmmmms RSS-GenAV  csssmms RSS-GenPK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak
85
80
75 L
k
70
o L
g f
= -
Q -
2
= 60
3 -
o -
3 -
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855
w K
50
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40
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23G 232G 234G 236G 238G 24G

Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 154 of 168



Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:

Applicant:

Model Description:

Model:

Test Sample ID:

Test Site:
Operator:

Measurement software:
Test Conditions:

Antenna:

Measurement distance:

Mode:
Test Date:
Note:

GOM-2302-1881
u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH
Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC

Schwarzbeck BBHA 9120B
3m

Tx; BT 5.3, 2441 MHz, PRBS9, 2-DH5, P = max
2023-04-24

s FCC 15.209AV  csmmms FCC 15.209 PK

RBW: 1 MHz, Horizontal Max Peak

100

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

Index 21

Radilfation

RBW: 1 MHz, Horizontal Max Average

90

80

70

60

g
= -— —_— e — - - —_—
T sl .
s : g
T BN i bbbt s ipt s WS

304 X X i

WW““A J | i . WW

20 L

104-

o

1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.44 GHz 35.4 dBuV/m 74 dBuV/m -38.6 dB Pass Vertical
4.8819 GHz 38.57 dBpV/m 74 dBuV/m -35.43 dB Pass Vertical
7.3231 GHz 47.19 dBuV/m 74 dBuV/m -26.81 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
1.44 GHz 30.85 dBpV/m 54 dBuV/m -23.15dB Pass Vertical
4.8819 GHz 31.52 dBpV/m 54 dBuV/m -22.48 dB Pass Vertical
7.3231 GHz 42.52 dBuV/m 54 dBuV/m -11.48 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:
Model Description:

GOM-2302-1881
u-blox AG
Host-based multiradio module

Model: MAYA-W276-00B

Test Sample ID: 44078

Test Site: Eurofins Product Service GmbH
Operator: Godson Offorji

Measurement software:
Test Conditions:

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC

Antenna: Schwarzbeck BBHA 9120B

Measurement distance: 3m

Mode: Tx; BT 5.3, 2480 MHz, PRBS9, 2-DH5, P = max
Test Date: 2023-04-24

Note:

e FCC 15.209 AV

RBW: 1 MHz, Horizontal Max Average
75

e FCC 15.209 PK

Index 16
RadiMation
RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

e RSS-GENAV e RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

70

Xe

Electrical Field (dBuV/m)

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.28 GHz 41.12 dBuV/m 74 dBuV/m -32.88 dB Pass Vertical
7.44 GHz 45.45 dBuV/m 74 dBuV/m -28.55 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
1.28 GHz 34.76 dBpV/m 54 dBuV/m -19.24 dB Pass Vertical
7.44 GHz 41.15 dBuV/m 54 dBuV/m -12.85 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209AV e FCC 15209 PK e RSS-GENAV s RSS-Gen PK

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC

Schwarzbeck BBHA 9120B
3m
Tx; BT 5.3, 2480 MHz, PRBS9, 2-DH5, P = max
2023-04-24
upper bandedge
Index 17
RadilMation

RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak

RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak
85
80
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70
o L
g f
= -
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Frequency (Hz)

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:

Applicant:

Model Description:

GOM-2302-1881
u-blox AG
Host-based multiradio module

Model: MAYA-W276-00B

Test Sample ID: 44078

Test Site: Eurofins Product Service GmbH
Operator: Mr. Sohrabi

Measurement software: RadiMation, version 2020.1.8

Test Conditions:

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC

Antenna: Schwarzbeck VULB 9168

Measurement distance: 3m

Mode: Tx; BT 5.3, 2441 MHz, PRBS9, 3-DH5, P = max
Test Date: 2023-06-02

Note:

e FCC 15.247 Q-Peak v1

100

RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak

Index 25

Radilfation

90

80

70

60

g F
% - o
T L
§ a0

- | Ww

1G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
132.6987 MHz 27.2 dBuyV/m 43.5 dBpyV/m -16.33 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

RBW: 1 MHz, Horizontal Max Peak
75

e FCC 15.209 PK

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2402 MHz, PRBS9, 3-DH5, P = max
2023-04-24

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

Index 6

Radilfation

RBW: 1 MHz, Horizontal Max Average

- - ° i— X - —
704
ol
of
of
E F - - = x= - -
s F
s ot
404 A Il Il A
- Iy
s |
304 I ._....HA
C WP PR TN VT R
25 L
1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.44 GHz 38.05 dBpV/m 74 dBuV/m -35.95 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
1.44 GHz 33.11 dBpV/m 54 dBuV/m -20.89 dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number: GOM-2302-1881

Applicant: u-blox AG

Model Description: Host-based multiradio module

Model: MAYA-W276-00B

Test Sample ID: 44078

Test Site: Eurofins Product Service GmbH

Operator: Godson Offorji

Measurement software: RadiMation, version 2020.1.8

Test Conditions: Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Antenna: Schwarzbeck BBHA 9120B

Measurement distance: 3m

Mode: Tx; BT 5.3, 2402 MHz, PRBS9, 3-DH5, P = max
Test Date: 2023-04-24

Note: lower bandedge

Index 7
RadilMation
e FCC 15209AV cmmmms FCC 15209 PK cmmmmms RSS-GenAV e RSS-Gen PK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak

85 RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak

ok
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704
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§ s
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wh
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wh

23G 232G 234G 236G 238G 24G

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.355 GHz 51.63 dBpV/m 74 dBuV/m -22.37 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.355 GHz 43.7 dBpV/m 54 dBuV/m -10.3dB Pass Vertical

Test Report No.: GOM-2302-1881-TFC247BT-W276-V03

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 160 of 168



Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

75

s FCC 15209 PK  cmmmmms RSS-GENAV  csmsmms RSS-Gen PK
RBW: 1 MHz, Horizontal Max Average

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2480 MHz, PRBS9, 3-DH5, P = max
2023-04-24

Index 18
RadiMation
RBW: 1 MHz, Both Max Peak
——— RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Peak

70

—— e cm— Xe -

Electrical Field (dBuV/m)

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
7.44 GHz 46.67 dBuV/m 74 dBuV/m -27.33 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
7.44 GHz 43.03 dBuV/m 54 dBuV/m -10.97 dB Pass Vertical
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH

Godson Offorji

RadiMation, version 2020.1.8

Tnom: 23 °Celsius, Vnom: 1.8 VDC_3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; BT 5.3, 2480 MHz, PRBS9, 3-DH5, P = max
2023-04-24

upper bandedge

Index 19
RadiMation
e FCC 15209AV s FCC 15209 PK  cmmmmms RSS-GenAV  csssmms RSS-GenPK RBW: 1 MHz, Both Max Average RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average ——— RBW: 1 MHz, Vertical Max Peak

85

80

75 L

70

o L
g f
= -
Q -
2
= 60
3 -
o -
3 -
§ 5544kt
o - P ) |

Ll ! " 3
50
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1o b bl b n |J.W| VRN R0 JFCRPY Y DUOTOp (TN (71 RUSCRY T OO N |
WWMMW\“M“ THPEVY 14 ul A

40

- -
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Frequency (Hz)
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ANNEX C Receiver spurious emissions

with External antenna

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:

GOM-2302-1881

Applicant: u-blox AG

Model Description: Host-based multiradio module
Model: MAYA-W276-00B

Test Sample ID: 43225

Test Site: Eurofins Product Service GmbH
Operator: Mr. Voigt

Measurement software: RadiMation, version 2020.1.8

Test Conditions:

Tnom: 24 °Celsius, Vnom: 3.3 VDC

Antenna: Schwarzbeck VULB 9168
Measurement distance: 3m
Mode: Rx; BT 5.3, Scan mode
Test Date: 2023-03-10
Note:
Index 15
Radilation
RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
of
a5 [
L |

ok

ol
£ F
%. -
S ol
2 [

20 i Ll

15

10 L

N

30M 50M 100 M 200M 300M 500 M 1G

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
799.986 MHz 36 dBuV/m 46 dBuV/m -10.02 dB Pass Horizontal
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e RSS-GENRXAV  cmmmmm RSS-Gen Rx Peak
——— RBW: 1 MHz, Vertical Max Average

100

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120D

3m

Rx; BT 5.3, Scan mode
2023-04-04

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Peak

Index 19

Radilfation

70

Electrical Field (dBpV/m)

20

104-

o

1G 2G 3G 4G 5G 65G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
1.28 GHz 38.71 dBuV/m 74 dBpV/m -35.29 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
1.28 GHz 35.99 dBpV/m 53.98 dBuV/m -17.99 dB Pass Vertical
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

43225

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 24 °Celsius, Vnom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Rx; BT 5.3, Scan Mode
2023-04-04

Index 20
Radilation
e RSS-GENRX AV s RSS-Gen Rx Peak RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
100
ok
ol
704
ol
e [
2
3 o
C bttt R PRIURIRN W WL
of
104-
o
6.5G 10G 12G 16G 18G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.863 GHz 41.04 dBpV/m 74 dBuVim -32.96 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
17.863 GHz 31.96 dBuV/m 53.98 dBuV/m -22.02 dB Pass Vertical
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ANNEX D Receiver spurious emissions
with Embedded antenna

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:
Model Description:

GOM-2302-1881
u-blox AG
Host-based multiradio module

Model: MAYA-W276-00B

Test Sample ID: 44078

Test Site: Eurofins Product Service GmbH
Operator: Mr. Sohrabi

Measurement software:
Test Conditions:

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC

Antenna: Schwarzbeck VULB 9168
Measurement distance: 3m
Mode: Rx; BT 5.3, Scan Mode
Test Date: 2023-06-02
Note:
Index 23
Radilfation
RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
oF
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L |
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Twl
° - 1

i L Lo Ll .
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10 u

oy

30M 50M 100M 200M 300M 500 M 1G

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
58.7848 MHz 28.1 dBuV/m 40 dBuV/m -11.89 dB Pass Vertical
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e RSS-GENRXAV  esmmme RSS-Gen Rx Peak
——— RBW: 1 MHz, Horizontal Max Peak

100

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH
Mr. Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120D

3m

Rx; BT 5.3, Scan Mode
2023-06-02

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

Index 24
Radilfation

RBW: 1 MHz, Horizontal Max Average

90

80

70

60

50

Electrical Field (dBpV/m)

» | |

K

20

Frequency
6.375 GHz

Average
38.66 dBpuV/m

2G 3G

Frequency (Hz)

Average Limit
53.98 dBuV/m

Average Difference Average Status
-15.32 dB Pass

5G 65G

Polarization
Vertical
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e RSS-GENRXAV  esmmme RSS-Gen Rx Peak
——— RBW: 1 MHz, Horizontal Max Peak

100

GOM-2302-1881

u-blox AG

Host-based multiradio module
MAYA-W276-00B

44078

Eurofins Product Service GmbH
Mr. Sohrabi

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Rx; BT 5.3, Scan Mode
2023-06-02

RBW: 1 MHz, Both Max Average
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

Index 25

Radilfation

RBW: 1 MHz, Horizontal Max Average

90

80

70

60

Electrical Field (dBpV/m)

65G 10G 122G 14G 16G 18G
Frequency (Hz)
Frequency Average Average Limit Average Difference Average Status Polarization
16.146 GHz 28.82 dBuV/m 53.98 dBuV/m -25.16 dB Pass Vertical

===END OF TEST REPORT ===
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